
NGO Ecoline 
Saint-Petersburg Research Centre for Environmental Safety of Russian Academy of Sciences 

D. Mendeleyev University of Chemical technology of Russia 

 
 
 

MONITORING AND REDUCING CARBON FOOTPRINT OF RUSSIAN 
WATER AND WASTEWATER COMPANIES 

 
METHODOLOGY FOR ASSESSING CARBON FOOTPRINT 

OF WASTEWATER TREATMENT PLANTS 
 

M. Begak, T. Guseva, Ya. Molchanova, E. Averochkin, V. Sagaiduk 
 
 

 
 
 

With the support of Foreign and Commonwealth Office 
within the framework of the Prosperity Fund programme 

 
 

Moscow 
2013  



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This methodology for determination of carbon footprint of wastewater treatment plants has been 
[...]
is the process occurring in anoxic zones26 in the absence of oxygen. The denitrification reaction can 
be schematically represented as follows: 
 

 
Figure 3 — Schematic of the denitrification reaction 

 
Emission of nitrous oxide, a potent greenhouse gas, is undesirable, which stimulated in the mid-
1990s, numerous studies aimed to identify the factors affecting the 𝑁2𝑂emission, whose results are 
reviewed, e.g., in study27 
 
In particular, that study indicated that, in the nitrification stage, the nitrous oxide emissions are 
controlled by the concentration of oxygen dissolved in wastewater, HRT for sludge, pH, and dissolved 
organic matter concentration. Low dissolved oxygen concentrations and brief retention time favour 
formation of 𝑁2𝑂from nitrification of activated sludge. The degree of conversion of ammonium to 
𝑁2𝑂increases by 8% as the dissolved oxygen concentration decreases to < 1mg/dm3. Experiments 
show that oxidation of organic matter under, e.g., the lack of oxygen and brief retention time for 
activated sludge, creates a risk of significant enhancement of nitrous oxide emission in the 
nitrification stage. 
 
In the denitrification stage, 𝑁2𝑂emissions are favoured by low COD/ 𝑁𝑂3− − 𝑁 ratios, as well as by 
brief sludge retention times and low pH values. Among these parameters, the most important is 
COD/𝑁𝑂3− − 𝑁, which parameter determines the completeness of denitrification. In some cases, 
easily assimilable carbon sources such as methanol or ethanol are added as a “nutritional support” 
for the denitrifying bacteria. As a result, the denitrification process will be brought to completion, 
and  𝑁2𝑂emissions will be minimized. 
 
In the event that nitrification and denitrification occur sequentially in a single reactor, as shown in 
study28 for a model wastewater, up to 20–30% ammonium can be converted to  𝑁2𝑂at   COD/𝑁𝑂3− −
𝑁ratios under 3.5. At COD/𝑁𝑂3− − 𝑁=5, denitrification went to completion, and  𝑁2𝑂emissions were 
negligible. 

                                                            
26The difference in the anaerobic and anoxic zone consists in that the former provides a strictly oxygen-free 
atmosphere, and in the latter oxygen is present, though bound, as nitrates and nitrites (NO2, NO3), rather than 
as dissolved oxygen. 
27 Nitrous oxide production in nitrogen removal process treating domestic sewage from combined sewer 
system, Pages 153-164, K. Hanaki, T. Nakamura, T. Matsuo. In the book «Advances in Water and Wastewater 
Treatment Technology Molecular Technology, Nutrient Removal, Sludge Reduction and Environmental Health» 
Copyright © 2001 Elsevier B.V. Edited by: Tomonori Matsuo, Keisuke Hanaki, Satoshi Takizawa and Hiroyasu 
Satoh 
28Itokawa H, Hanaki K, Matsuo T. Nitrous oxide production in high-loading biological nitrogen removal process 
under low COD/N ratio condition. Water Res. 2001 Mar;35(3):657-64 



28 

 
Laboratory tests with real domestic wastewater29 showed that up to 4% nitrogen removed from 
wastewater can be converted to nitrous oxide, with the nitrification process being the main source of  
𝑁2𝑂. The dissolved 𝑁2𝑂 − 𝑁concentration was 1.85 mg/dm3. In the process of denitrification, the 
dissolved nitrous oxide was partially converted into gaseous nitrogen at the end of aeration. It was 
concluded that 𝑁2𝑂emissions can be limited by controlling the denitrification process (for details, 
see Box 6). 
 
Box 6. 

Nitrous oxide emission during nitrification and denitrification processes in wastewater treatment is a phenomenon 
that still remains to be fully understood and that cannot be mathematically modelled in an adequate way. At least, 
this conclusion was derived in presentation30 made at the WWTmod2012 Conference held at the end of February, 
2012, in Canada. In that study, four mathematical models were tested, and laboratory experiments were conducted, 
with the aim to determine which substances are involved in the nitrification and denitrification processes during 
wastewater treatment. All the models adequately described the behaviour of 𝑁𝐻4+, 𝑁𝑂2−, 𝑁𝑂3− ions but could not 
reproduce the measured 𝑁2𝑂data. 
 
This uncertainty and failure to develop theoretical models, coupled with a high Global Warming Potential of nitrous 
oxide (298), encourage researchers to develop semi-empirical models based on experimental data.  
 
An extensive study, conducted in 2009-2011 at Columbia University31, contains a literature review providing evidence 
that, from the total nitrogen loading at the wastewater treatment plants (total Kjeldahl nitrogen, TKN), up to 7% can 
be emitted as gaseous nitrous oxide and nitrogen monoxide. That study covered 12 wastewater treatment plants in 
the United States, at which nitrogen compounds are removed by biological (nitrification - denitrification) methods. It 
was found that 𝑁2𝑂 emissions vary with the quantity of total nitrogen removed over treatment, ∆𝑇𝐾𝑁𝑝𝑟 .,  and were 
estimated at 0.01 to 3.3 % (by mass) of ∆𝑇𝐾𝑁𝑝𝑟 . 
 
Until 2009, it was believed (based on the US Environmental Protection Agency (USEPA) data)32, that 𝑁2𝑂 is emitted 
mostly in the anoxic zone of the activated sludge plants. The results of the study at Columbia University showed that 
the main source of nitrous oxide is the aerated zone of the reactor. 
 

 
Based on the findings reported in the cited study, USEPA experts developed a GHG emission 
calculation methodology for a number of biological processes/facilities: waste disposal, wastewater 
treatment, and ethanol production33. We suggested that the formula recommended by EPA for 𝑁2𝑂 
emission calculation can be modified in order that monthly variations in the wastewater quality be 
taken into account: 

                                                            
29 Wunderlin P, Mohn J, Joss A, Emmenegger L, Siegrist H. Mechanisms of N2O production in biological 
wastewater treatment under nitrifying and denitrifying conditions. Water Res. 2012 Mar 15;46(4):1027-37. 
Epub 2011 Dec 8. 
30 Bing-Jie Ni, Zhiguo Yuan, Kartik Chandran, Peter A. Vanrolleghem, Sudhir Murthy «Evaluating mathematical 
models for N2O production by ammonia-oxidizing bacteria: towards a unified model». 
31 «Greenhouse Nitrogen Emission from Wastewater Treatment Operations» Interim Report by: Kartik 
Chandran, Ph.D. Department of Earth and Environmental Engineering Director, CUBES Program Columbia 
University 2010 
http://www.google.ru/url?sa=t&rct=j&q=&esrc=s&source=web&cd=2&sqi=2&ved=0CCsQFjAB&url=http%3A%
2F%2Fwww.werf.org%2Fc%2F_FinalReportPDFs%2FU%2FU4R07a.aspx& 
32 U.S. EPA (2009) Inventory of U.S. Greenhouse Gas Emissions and Sinks: 1990-2006, EPA 430-R-08-005. 
Washington, D.C. http://www.epa.gov/climatechange/ghgemissions/usinventoryreport.html 
33 Greenhouse Gas Emissions Estimation Methodologies for Biogenic Emissions from Selected Source 
Categories: 
Solid Waste Disposal, Wastewater Treatment, Ethanol Fermentation. U.S. Environmental Protection Agency, 
Sector Policies and Programs Division, Measurement Policy Group. Submitted by: RTI International. December, 
2010. http://www.epa.gov/ttnchie1/efpac/ghg/GHG_Biogenic_Report_draft_Dec1410.pdf 

http://www.google.ru/url?sa=t&rct=j&q=&esrc=s&source=web&cd=2&sqi=2&ved=0CCsQFjAB&url=http%3A%2F%2Fwww.werf.org%2Fc%2F_FinalReportPDFs%2FU%2FU4R07a.aspx&
http://www.google.ru/url?sa=t&rct=j&q=&esrc=s&source=web&cd=2&sqi=2&ved=0CCsQFjAB&url=http%3A%2F%2Fwww.werf.org%2Fc%2F_FinalReportPDFs%2FU%2FU4R07a.aspx&
http://www.epa.gov/climatechange/ghgemissions/usinventoryreport.html
http://www.epa.gov/ttnchie1/efpac/ghg/GHG_Biogenic_Report_draft_Dec1410.pdf


29 

 

𝐸𝑁2𝑂,𝑤𝑤𝑡,𝑦 = ∑ �𝑄𝑤𝑤𝑡,𝑖 ∗  𝑇𝐾𝑁𝑖𝑛𝑓𝑙,𝑖� ∗ 𝐸𝐹𝑁2𝑂12
𝑖=1 ∗ 44

28
∗  𝐺𝑊𝑃𝑁2𝑂 ∗ 10−6 (32) 

 
where 𝐸𝑁2𝑂,𝑤𝑤𝑡,𝑦 are the 𝑁2𝑂 emissions from biological treatment process in the year y (tCO2/year); 
 𝑄𝑤𝑤𝑡,𝑖 is the quantity of influent wastewater to the biological treatment plant in the month i of the 
year y (m3); 
 𝑇𝐾𝑁𝑖𝑛𝑓𝑙,𝑖 is the Total Kjeldahl Nitrogen in the influent wastewater (mg/dm3 or g/m3); 
𝐸𝐹𝑁2𝑂 is the 𝑁2𝑂 conversion factor. The IPCC10 default value for the conversion factor is 0.005 g 𝑁 
released into atmosphere as 𝑁2𝑂/g𝑇𝐾𝑁𝑖𝑛𝑓𝑙. The 𝑁2𝑂conversion factor range being 0.0005 – 0.25, 
this value needs to be refined (see 2.3); 
44/28 — value inverse to the molar mass of Nitrogen in N2O; 
𝐺𝑊𝑃𝑁2𝑂 is the Global Warming Potential of 𝑁2𝑂 (298); 
10−6 is the gram to tonne conversion factor. 
 
As follows from formula (32), the USEPA experts used the average 𝑁2𝑂 emission value of 
0.005*44/14=0.0157 𝑇𝐾𝑁𝑖𝑛𝑓𝑙, or 1.57%𝑇𝐾𝑁𝑖𝑛𝑓𝑙,  in the influent wastewater. 
 
The USEPA methodologies33 provide simplified formulas for estimating the 𝑁2𝑂 conversion factor for 
projected wastewater treatment plants. The 𝑁2𝑂 conversion factor  𝐸𝐹𝑁2𝑂,𝑃𝐸_𝑈𝑆  is normalized to 
the population equivalent, which gives the following values of the 𝑁2𝑂 conversion factor: 
 

𝐸𝐹𝑁2𝑂,𝑃𝐸_𝑈𝑆 = 7.0 𝑔 𝑁2𝑂
𝑃𝐸𝑈𝑆

   during a year for wastewater treatment plants at which nitrogen is 

removed by biological methods, and 
 

 𝐸𝐹𝑁2𝑂,𝑃𝐸_𝑈𝑆 = 3.2 𝑔 𝑁2𝑂
𝑃𝐸𝑈𝑆

 during a year for wastewater treatment plants at which nitrogen is 

removed by nonbiological methods (without dedicated denitrification) 
 
The use of these formulas should take into account the fact that, for the US, the population 
equivalent is 100 gallons (378 litres) of wastewater per capita per day against 200 litres of 
wastewater, or 60 g BOD5 per capita per day, in the EU countries and in the Russian Federation. 
 
Formula (32) can be modified into formula (32a) (see below) by normalizing the 𝑁2𝑂conversion 
factor to the total nitrogen removed over the denitrification process, rather than to the total 
nitrogen in the influent wastewater. This normalization is more adequate to the physics of the 
process; moreover, there are a lot of experimental data on the conversion factor normalized in this 
way (see 2.3 below). Therefore, the 𝑁2𝑂 emissions can be calculated as follows: 
 
𝐸𝑁2𝑂,𝑤𝑤𝑡,𝑦 = ∑ �𝑄𝑤𝑤𝑡,𝑖 ∗  �𝑇𝐾𝑁𝑖𝑛𝑓𝑙,𝑖 − 𝑇𝐾𝑁𝑒𝑓𝑓𝑙,𝑖�� ∗ 𝐸𝐹𝑁2𝑂/∆𝑁

12
𝑖=1 ∗ 44

28
∗  𝐺𝑊𝑃𝑁2𝑂 ∗ 10−6    (32a), 

 
where 𝑇𝐾𝑁𝑒𝑓𝑓𝑙,𝑖 is total Kjeldahl nitrogen  in the effluent (mg/dm3 or g/m3); 
 𝐸𝐹𝑁2𝑂/∆𝑁 is the 𝑁2𝑂 conversion factor (for total nitrogen) normalized to the nitrogen removed over 
the denitrification process (for details of the measurement procedure and the values of this factor, 
see 2.3). 
 
For other designations, see (32). 
  



30 

2.3. Refining the IPCC Methodologies 
 
The last decade has seen a large number of studies, mostly experimental, dedicated to refining the 
IPCC methodologies. Those refinements are typically concerned with methane and nitrous oxide 
conversion factors. For example, the Water Services Association of Australia (WSAA) conduced 
laboratory tests and fieldwork aimed to determine emissions of methane and nitrous oxide34.  
 
The methane emissions from wastewater treatment processes were investigated at four full-scale 
wastewater treatment plants in Australia: 
 
 Bird-in-Hand WWTP, Adelaide Hills, South Australia: flow rate 1.2 thousand m3/day; 

combination of domestic wastewater and industrial wastewater; 2 uncovered 
aerobic/anaerobic/facultative lagoons (UAFL) (in parallel); aerated lagoon (2 mechanical 
surface aerators); 7 maturation lagoons. 

 
 25W Western Treatment Plant, Melbourne: flow rate 230 thousand m3/day; combination of 

domestic and industrial wastewater; 650 thousand m3 covered anaerobic lagoon (CAL) with 
biogas recovery for energy generation; 713 thousand m3 aerated lagoon (50 mechanical 
surface aerators); activated sludge plant receiving ca. 200 thousand m3/day from CAL; 9 
maturation lagoons. 

 
 North Head WWTP, Sydney Water: flow rate 275 thousand m3/day; combination of domestic 

and industrial wastewater (4 primary sedimentation tanks (ca. 0.5 h HRT); sludge thickening, 
anaerobic  digestion, centrifuge mechanical dewatering. 

 
 Yatala Brewery Treatment Plant, Fosters Queensland: flow rate 3.3 thousand m3/day; 

brewery wastewater only; 4 0.66-thousand m3 Upflow Anaerobic Sludge Blanket (UASB) 
reactors35; 2 air flotation units; sludge dewatering. 

 
Three to four sampling rounds were conducted at each plant in August-November period. For each 
round, the CH4 emissions within different zones of the plant and the chemical oxygen demand values 
were determined. It was found that methane generation was the largest at Western Treatment Plant 
(CAL), where the methane generated was recovered in the biogas, and only 7–11% was lost as 
dissolved methane in the CAL effluent to the activated sludge plant and the downstream aerated 
lagoon. However, for a large plant such as Western Treatment Plant, Melbourne, this still represents 
a potentially large source of GHG emissions (13.400 – 21.600 tCO2eq/year). 
 
Based on the mass balance analysis of the CAL, it was calculated that 0.22 – 0.23 kg 𝐶𝐻4 is generated 
per kg of COD removed. In the context of the IPCC methodologies (formulas 3–5, Table 2) this 
represents a MCFww value of 0.87 – 0.93, rather than the maximal value of 0.7 (formulas 4–5) or 0.8 
(the IPCC default value for MCF). 
 
The mass balance analysis of the aerated lagoon at Western Treatment Plant showed that the 
estimated MCF value for this aerated lagoon is 0.03 – 0.20, which is similar to the MCF for “shallow 
anaerobic lagoon” in Table 2, in accordance with the IPCC guidelines. 
 

                                                            
34 WSAA Occasional Paper No.24 - Direct Methane and Nitrous Oxide emissions from full-scale wastewater 
treatment systems (2009). https://www.wsaa.asn.au/WSAAPublications/Pages/Occasional-
Papers.aspx#.UFOG5I1gJm4 
35 Upflow Anaerobic Sludge Blanket (UASB) is a reactor in which wastewater flows upwards in a vertical reactor 
through a blanket of granulated sludge.  

https://www.wsaa.asn.au/WSAAPublications/Pages/Occasional-Papers.aspx#.UFOG5I1gJm4
https://www.wsaa.asn.au/WSAAPublications/Pages/Occasional-Papers.aspx#.UFOG5I1gJm4


31 

At North Head WWTP, Sydney, virtually no methane is emitted into the atmosphere. As shown by the 
WSAA study, this may be due to consumption of dissolved methane by methanotrophic bacteria 
which occur in aerobic surface environments of primary sedimentation tanks and utilise methane as 
their sole source of carbon and energy36. Methane oxidation proceeds as follows: 
 
𝐶𝐻4 + 2𝑂2 → 𝐶𝑂2 + 2𝐻2𝑂  
 
An adequate description of this effect is provided, e.g., in studies by Alla Kozhevnikova (Vinogradskii 
Institute of Microbiology, Russian Academy of Sciences) concerned with methane emission from solid 
domestic waste landfills. Methane oxidation in the aerobic surface environment tends to enhance 
with increasing temperature and may reach 10–100%; at negative temperatures, methanotrophic 
bacteria get inactive. Table 4 lists the corrected 𝑀𝐶𝐹𝑤𝑤 values for the four wastewater treatment 
plants investigated. 
 
Table 4 — Methane conversion factors derived for the full-scale WWTPs from field studies. 

Wastewater treatment 
plant Comments 𝑀𝐶𝐹𝑤𝑤  Range/Comments 

Bird-in-Hand WWTP, 
Adelaide Hills, flow rate 1.2 

thousand m3/day 
Aerated lagoon, specific 

aeration power ~1.5 W/m3 0.10 0.03 – 020 

25W Western Treatment 
Plant, Melbourne, flow rate 

230 thousand m3/day 
Covered anaerobic lagoon,  

depth 8 m 0.90 0.87 – 0.93 

North Head WWTP, Sydney, 
flow rate 275 thousand 

m3/day 
primary sedimentation tank, 

depth 3.2 m; HRT  0.5 h 0.00 
Possible methane oxidation 

in the surface environment of 
the primary sedimentation 

tanks 
Fosters Brewery, Yatala, 
Queensland, flow rate 3.3 

thousand m3/day 
UASB  reactor, depth 5.5 m 1.0 0.80 – 1.0 

 
Seven full-scale wastewater treatment plants with different flow rates, designs, and degree of 
nitrogen removal  were involved in studies of 𝑁2𝑂emissions from biological wastewater treatment 
plants: 
  “Ox. Ditch” Brisbane, Queensland: flow rate 38 thousand m3/day; HRT~13 days; anaerobic 

contact tank; 2 extended aeration oxidation ditches (in parallel); secondary sedimentation; 
mechanical sludge thickening and dewatering; Effluent Total Nitrogen < 3 mg/dm3.  

 “Johannesburg” Toowoomba, Queensland: flow rate 10 thousand m3/day; HRT~20 days; 2 
extended aeration Johannesburg bioreactors37 (in parallel) with submerged aspirating OKI 
aerator mixers; secondary sedimentation; sludge thickening; aerobic digestion, mechanical and 
solar dewatering; Effluent Total Nitrogen < 5 mg/dm3.  

 “SBR” Woodman Point WWTP Perth, Western Australia: flow rate 137 thousand m3/day; 
HRT~16 days; primary sedimentation, sequencing batch reactor (4 compartments)  with 
diffused aeration and bio-selector zone; sludge thickening, anaerobic digestion, and 
mechanical dewatering;  Effluent Total Nitrogen < 15 mg/dm3. 

 Subiaco WWTP, Perth, Western Australia: flow rate 63 thousand m3/day, HRT~13 days; 
primary sedimentation; 11 covered Modified Ludzack Ettinger bioreactors (MLE)38 (in parallel) 

                                                            
36 According to Russian experts, a brief residence time of sludge may be an alternative reason. 
37 The Johannesburg Process is a 4-stage system (anoxic, anaerobic, anoxic, and aerobic zones) with enlarged 
basin.  
38 The Modified Ludzack-Ettinger (MLE) Process is a modification of the conventional activated sludge process 
for wastewater treatment with an initial anoxic stage followed by an aerobic stage; an internal recycle pump 
brings nitrates formed in the aerobic zone, with mixed activated sludge and wastewater, to the anoxic zone. 



32 

with diffused aeration; secondary sedimentation; sludge thickening, mechanical dewatering, 
and lime stabilization; Effluent Total Nitrogen < 12 mg/dm3. 

 Adelaide WWTP, South Australia: flow rate 49 thousand m3/day, HRT~8 days; primary 
sedimentation; 2 Integrated Fixed Film Activated Sludge bioreactors; 1 MLE bioreactor (in 
parallel) with diffused aeration; secondary sedimentation, mechanical thickening and 
anaerobic digestion; Effluent Total Nitrogen < 11 mg/dm3. 

 25W Western Treatment Plant, Melbourne: flow rate 230 thousand m3/day, HRT~15 days; 650 
m3 covered anaerobic lagoon (CAL) with biogas recovery for energy generation; 713 m3 
aerated lagoon (50 mechanical surface aerators); 1 MLE bioreactor with diffused aeration; 
secondary sedimentation; 9 maturation lagoons; Effluent Total Nitrogen < 13 mg/dm3. 

 St Mary’s, Sydney: flow rate 25 thousand m3/day, HRT~14 days; 2 parallel trains: (1) primary 
sedimentation; Bardenpho bioreactor39 with diffused aeration; secondary sedimentation and 
(2) pre-fermenter; four-stage bioreactor (similar to A2/O configuration40) with diffused 
aeration; secondary sedimentation; tertiary filtration; sludge thickening, aerobic digestion; 
sludge lagoon; and mechanical dewatering; Effluent Total Nitrogen < 3 mg/dm3.  

 
Table 5 summarizes the data on the 𝑁2𝑂 conversion factors (for total nitrogen) normalized to 
nitrogen removed by nitrification, which were obtained in a series of 20 sampling rounds at the 7 
wastewater treatment plants. 
 
Table 5 — The 𝑁2𝑂 conversion factor values (for total nitrogen) normalized to nitrogen removed by 
denitrification. 

Wastewater 
treatment plant 

𝐸𝐹𝑁2𝑂/𝑁  (kg 𝑁2𝑂 − 𝑁/∆𝑁) —𝑁2𝑂 conversion factor (for total nitrogen) normalized to 
nitrogen removed by denitrification 

Round 1 Round 2 Round 3 Round 4 
Brisbane  0.008 (0.005-0.016) 0.006 (0.003-0.012) 0.013 (0.008-0.023) 0.006 (0.003-0.013) 
Toowoomba 0.014 (0.008-0.025) 0.021 (0.011-0.039) 0.011 (0.004-0.025)  
Woodman Point 0.010 (0.009-0.021) 0.017 (0.015-0.034) 0.071 (0.064-0.146)  
Subiaco 0.027 (0.018-0.045)    
Adelaide 0.022 (0.014-0.034) 0.078 (0.056-0.134) 0.007 (0.004-0.010) 0.096 (0.068-0.166) 
Melbourne 0.253 (0.177-0.451) 0.010 (0.005-0.021) 0.006 (0.003-0.011)  
St Mary’s 0.018 (0.014-0.036)  0.010 (0.007-0.019)  
 
Bold items are the averaged conversion factors, and parenthesized items, the ranges of the results. It 
is seen that the highest nitrous oxide conversion factors were obtained for those WWTPs where the 